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1. 8 3 & (Client)
7] &% % (Name) : &KLT
F 2 (Address) @ A7) 954 &d W §AtE 6-19
9lg]l ez} (Date of Receipt) @ 2017. 11. 03.
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2. A8 A 2] &% (Use of Report) : A A&

I 3. N E AL EE/EA/ANES (Test Sample)

A % = (Description) : AFE I8 A FH/7]
A2t E) A} (Manufacturer) @ GKLT

2 9 % (Model Name) : Pulsarlube PLC
A=W E (Serial Number) : —

7] E} (Remark) : -

4, A]8717t (Date of Test) : 20173 11€ 212 ~ 201749 11€ 229

5. A8 7FF/9 (Test Standard/Method) : IEC 60529: 2001

6. A8 ¥7 (Testing Environment)
2% (Temperature) : ( 19.4 £ 2.0 ) T, &% (Humidity) : (39 £ 2 ) % R.H.

7. )82 (Test Results) : &I (IP65)

H] 12 (Note) :
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3. otef 2] 2DHREEE Agste] JHM 9] AR5 Selo] Fledte, KTL 238 |42 542 pA4ALE 07 (wwwktlrekn) 2]l “43A4 fdrg”

el M vlazts o,
4. 8E(+) EAY §2L KTLS KOLAS 217834 wel 2dveh
3 o] A 2} (Tested by) @- 7<= &A=} (Technical Manager) :’,,w.w’ e
Affirmation Al ™ (Name): I = ignature) |4 ™ (Name): ZARE (Signature)
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(The above test report is the accredited test results by Korea Laboratory Accreditation Scheme, which signed the ILAC—IMRA.)
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Accredited by KOLAS, Republic of KOREA

MEEEA TR HAE 2264 87 (F2%) ( 87, Digital—ro 26—gil, Guro—gu, Seoul, KOREA ) Tel.02-860-1537 Fax. 02—860—1549
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